Main Unit. Simplicity Megaforce 6500

Add to my manuals
17 Pages

advertisement

Main Unit. Simplicity Megaforce 6500 | Manualzz

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 1006-1 or

Not F

Reproduction

Copyright © Briggs & Stratton. All Rights reserved

8 22-Jul-2021

29

30

31

32

25

26

27

28

21

22

23

24

17

18

19

20

13

14

15

16

9

10

11

12

7

8

5

6

3

4

1

2

45

46

47

48

41

42

43

44

49

51

52

37

38

39

40

33

34

35

36

22129

86307

25254

92609

82857

40976

66476

92532

B92432

B92531

B92731

92247

92679G

92681G

65791

67451

22142

A7433

90239

81917

83083

56893

B96068

93826

66825C

65795

66849A

67022

84132

66386

66849

B4871

22769

86494

86292

77395

83465

78831B

80270

78299

B4363

B1998

B92039

92665

85000

143-53621

26850

92982

B4377

1

1

4

4

1

4

1

1

2

1

1

1

1

1

4

1

2

1

1

1

2

1

1

1

1

2

1

4

2

1

2

12

4

1

1

1

1

1

1

1

1

1

1

1

5

1

1

1

2

1

QTY DESCRIPTION

CRADLE

SUPPORT, Engine

SUPPORT, Engine & Muffler

HOUSING, Engine Adapter

ASSEMBLY, Rotor

ASSEMBLY, Stator

BEARING

WASHER, M8 Flat

WASHER, M8 Lock

SCREW, 5/16-24 x 3/4 Mach.

SCREW, 5/16-24 x 9-7/8"

MOUNT, Vibration

MOUNT, Vibration

SCREW, M8 - 1.25 x 20

CAPSCREW, M6 - 1.0 x 12mm

BRACKET, Muffler

SCREW, 5/16 - 18 x 3/4"

MUFFLER

GASKET, Muffler

PIN, 4mm x 10 Roll

SHIELD, Heat

DECAL, Start Instructions

CARRIER, Rear Bearing

TAPTITE, M5-0.8 x 10

BOLT, M6-1 x 165mm Stator

RECTIFIER, Battery Charge

TAPTITE, M5-0.8 x 20

GROMMET, Rubber

ASSEMBLY, Power Regulator

ASSEMBLY, Brush Holder

TAPTITE, M5-0.8 x 16

COVER, Bearing Carrier

WASHER, #10 Int. Shakeproof

SCREW, M6-1.0 x 16 Wing

SCREW, #10 Self Drilling

NUT, M6 Flange Lock

GROMMET, Tank

HHMS, M6-1.0 x 60, SEMS

VALVE, Tank

BUSHING, Plastic Tank

CAP, Fuel

TANK, Fuel

SHIELD, Heat

INSULATION, #2-1/4"

CLIP, Insulation

WIRE, Ground

WASHER, M6 Shakeproof

DECAL, Danger

DECAL, Heat Shield

Copyright © Briggs & Stratton. All Rights reserved

9 22-Jul-2021

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 1006-1 or

Not F

Reproduction

Copyright © Briggs & Stratton. All Rights reserved

10 22-Jul-2021

57

58

60

53

54

55

56

QTY DESCRIPTION

22531

~NSP

25244

92631

B4378

B4986

B2153

65787

~NSP

37806

43438

B4379

65787

72347

6

1

1

1

2

1

12

1

1

1

1

1

1

1

HHCS, 5/16-18 x 1-3/4

ENGINE

NUT, 5/16-18 Hex

ASSEMBLY, Control Box

DECAL, Control Panel

DECAL, Ground

SCREW, Self Drill 12-14 x 7/8"

Battery Charge Cable

-Accessory (Not Illustrated)

Engine Manual

-Accessory (Not Illustrated)

120 Volt 30 Amp Plug

-Accessory (Not Illustrated)

120/240 Volt 30 Amp Plug

-Accessory (Not Illustrated)

Owner's Manual

-Accessory (Not Illustrated)

Battery Charge Cable

-Accessory (Not Illustrated)

Spark Plug

-Accessory (Not Illustrated)

73111

84882

BB3061

84883

Not F

1

1

2

Paper Air Cleaner

-Accessory (Not Illustrated) or Reproduction

-Accessory (Not Illustrated)

Oil Bottle

-Accessory (Not Illustrated)

Cord Wrap

-Optional Accessory Not Included

Copyright © Briggs & Stratton. All Rights reserved

11 22-Jul-2021

advertisement

Was this manual useful for you? Yes No
Thank you for your participation!

* Your assessment is very important for improving the workof artificial intelligence, which forms the content of this project

Related manuals

Download PDF

advertisement